UNIVERSITY OF DAYTON RESEARCH INSTITUTE

IMPACT PHYSICS LABORATORY

DAYTON, OHIO 45469-0116 937/229-4273

BALLISTIC TEST REPORT

Prepared For: _Norplex-Micarta

Test Date: 12 January 2011 Contract/Order No.: _ 4355-26-0003 / 22886

Ambient Temperature: 71 °F Relative Humidity: 19 %
Test Panel Identification: _Panel ID: MC504BR, “Level 2" 2 PANELS Lot 4-12220-2-4

24" x 24" x 16.14 Ib  Test IAW NIJ 0108-01 “Protective Materials” Level 2a

Type: _Glass Composite Laminate Grade: _Lot: 4-12220-2-4
Thickness (Avg.): _0.355 inch(es) Areal Density:_4.0 Ibs/sq.ft.
Projectile Caliber: 357 Mag (158 grain) Projectile Type: JSP, Speer 4217

9 x 19mm (124 grain) FMJ/RN, Rem. 23549
Propellant Type: IMR 4227 / Unique Gun I.D.: SN: 357MagNIJLg / 9mmNIJLg

Witness Plate Material: 0.020" Thick 2024-T3 Bare Aluminum

Impact Obliquity: _ 0 degrees File Name: _10011211c.doc

Shot Weights (Grains) Velocity Data (ft/sec) Penetration

Number | Projectile | Propellant | No.1 | No.2 | Average Description
Panel 1: 357 Mag.
10-77643 158.2 134 1223 1217 1220 No Penetration, ULC
10-77644 158.0 13.5 1246 1245 1246 No Penetration, URC
10-77645 158.4 135 1277 1272 1275 No Penetration, LRC
10-77646 157.9 134 1294 1289 1292 No Penetration, LLC
10-77647 158.0 13.3 1223 1222 1223 No Penetration, Center
Panel 2: 9 mm

10-77648 123.9 3.7 1091 1090 1091 No Penetration, ULC
10-77649 124.2 3.7 1092 1092 1092 No Penetration, URC
10-77650 124.5 3.7 1107 1106 1107 No Penetration, LRC
10-77651 124.7 3.7 1113 1112 1113 No Penetration, LLC
10-77652 124.3 3.7 1085 1085 1085 No Penetration, Center

Comments: Test Criteria: Test IAW NIJ 0108-01 “Protective Materials” Level 2a. Impacts equally

spaced on a 10” shot square.

.357 Mag. velocity criteria is 1250 + 50 fps. 9 mm velocity criteria is 1090 + 40 fps

Sample set PASSED test specifications.

Witness: Witness:




UNIVERSITY OF DAYTON RESEARCH INSTITUTE

IMPACT PHYSICS LABORATORY

DAYTON, OHIO 45469-0116 937/229-4273

BALLISTIC TEST REPORT

Prepared For: _Norplex-Micarta

Test Date: 12 January 2011 Contract/Order No.: _ 4355-26-0003 / 22886

Ambient Temperature: 71 °F Relative Humidity: 19 %
Test Panel Identification: _Panel ID: MC504BR, ID: “Level 3" 2 PANELS Lot 4-12220-2-4

24" x 24" x 18.39 b Test IAW NIJ 0108-01 “Protective Materials” Level 2

Type: _Glass Composite Laminate Grade: _Lot: 4-12220-2-4
Thickness (Avg.): _0.402 inch(es) Areal Density:_4.6 Ibs/sq.ft.
Projectile Caliber: 357 Mag (158 grain) Projectile Type: JSP, Speer 4217

9 x 19mm (124 grain) FMJ/RN, Rem. 23549
Propellant Type: IMR 4227 / Unique Gun I.D.: SN: 357MagNIJLg / 9mmNIJLg

Witness Plate Material: 0.020" Thick 2024-T3 Bare Aluminum

Impact Obliquity: _ 0 degrees File Name: _10011211b.doc

Shot Weights (Grains) Velocity Data (ft/sec) Penetration

Number | Projectile | Propellant | No.1 | No.2 | Average Description
Panel 1: 357 Mag.
10-77633 157.8 15.3 1428 1428 1428 No Penetration, ULC
10-77634 157.7 15.2 1417 1417 1417 No Penetration, URC
10-77635 158.2 15.1 1383 1382 1383 No Penetration, LRC
10-77636 157.8 15.1 1396 1396 1396 No Penetration, LLC
10-77637 158.0 15.1 1412 1411 1412 No Penetration, Center
Panel 2: 9 mm

10-77638 124.4 4.3 1215 1209 1212 No Penetration, ULC
10-77639 124.2 4.1 1190 1183 1187 No Penetration, URC
10-77640 124.7 4.1 1146 1145 1146 No Penetration, LRC
10-77641 124.2 4.2 1209 1203 1206 No Penetration, LLC
10-77642 124.7 4.2 1204 1198 1201 No Penetration, Center

Comments: Test Criteria: Test IAW NIJ 0108-01 “Protective Materials” Level 2. Impacts equally

spaced on a 10” shot square.

.357 Mag. velocity criteria is 1395 + 50 fps. 9 mm velocity criteria is 1175 + 40 fps

Sample set PASSED test specifications.

Witness: Witness:




UNIVERSITY OF DAYTON RESEARCH INSTITUTE

IMPACT PHYSICS LABORATORY

DAYTON, OHIO 45469-0116 937/229-4273

BALLISTIC TEST REPORT

Prepared For: _Norplex-Micarta

Test Date: 15 February 2011 Contract/Order No.: _ 4355-26-0003 / 23057

Ambient Temperature: 73 °F Relative Humidity: 17 %
Test Panel Identification: _Panel ID: MC504BR, 2 PANELS Lot 4-02081-2-2

24" x 24" x19.341b _ Test IAW NIJ 0108-01 “Protective Materials” Level 3A

Type: _Glass Composite Laminate Grade: _Lot: 4-02081-2-2
Thickness (Avg.): _0.425 inch(es) Areal Density:_4.8 Ibs/sq.ft.
Projectile Caliber: _.44 Mag. (240 grain) Projectile Type: SWC, Horandy Item #1110

9 x 19mm (124 grain) FMJ/RN, Rem. 23549
Propellant Type: IMR 4227 / Unique Gun I.D.: SN: .44 MagNIJLg / 9mmNIJLg

Witness Plate Material: 0.020" Thick 2024-T3 Bare Aluminum

Impact Obliquity: _ 0 degrees File Name: _10021511c.doc

Shot Weights (Grains) Velocity Data (ft/sec) Penetration

Number | Projectile | Propellant | No.1 | No.2 | Average Description
Panel 1: 44 Mag.
10-77792 240.0 21.2 1399 1398 1399 No Penetration, ULC, (DW)
10-77793 239.4 21.2 1390 1389 1390 No Penetration, URC
10-77794 239.6 21.2 1374 1374 1374 No Penetration, LRC
10-77795 239.7 21.4 1411 1411 1411 No Penetration, LLC
10-77796 239.8 21.4 1415 1414 1415 No Penetration, Center (FB)
Panel 2: 9 mm

10-77797 124.7 5.9 1405 1405 1405 No Penetration, ULC
10-77798 124.3 5.9 1399 1399 1399 No Penetration, URC
10-77799 124.4 5.9 1399 1399 1399 No Penetration, LRC
10-77800 124.6 5.9 1400 1400 1400 No Penetration, LLC
10-77801 124.3 5.9 1396 1396 1396 No Penetration, Center

Comments: Test Criteria: Test IAW NIJ 0108-01 “Protective Materials” Level 3A. Impacts equally

spaced on a 10" shot square. .44 Maq velocity criteria is 1400 + 50 fps and

9 mm velocity criteria is 1400 + 50 fps. (DW) Exit debris dented witness plate.

Sample set PASSED test specifications. (FB) fiber breakage at rear impact sight.

Witness: Witness:




UNIVERSITY OF DAYTON RESEARCH INSTITUTE

IMPACT PHYSICS LABORATORY

DAYTON, OHIO 45469-0116 937/229-4273

BALLISTIC TEST REPORT

Prepared For: _Norplex-Micarta

Test Date: 11 January 2011 Contract/Order No.: _ 4355-26-0003 / 22886

Ambient Temperature: 71 °F Relative Humidity: 21 %
Test Panel Identification: _Panel ID: MC504BR, ID: “Level 4" PANEL 1 of 1 Lot 4-12220-2-4

24" x 24" x 56 |b Test IAW NIJ 0108-01 “Protective Materials” Level 3

Type: _Glass Composite Laminate Grade: _Lot: 4-12220-2-4

Thickness (Avg.): _1.22 inch(es) Areal Density:_14.0 Ibs/sq.ft.
Projectile Caliber: 7.62 x 51mm Projectile Type: _M80 Ball

Propellant Type: IMR 4064 Gun I.D.: _SN: 33835 (.308)

Witness Plate Material: 0.020" Thick 2024-T3 Bare Aluminum

Impact Obliquity: _ 0 degrees File Name: _10011111b.doc

Shot Weights (Grains) Velocity Data (ft/sec) Penetration
Number Projectile | Propellant | No.1 | No. 2 | Average Description
10-77618 146.9 42.4 2762 2761 2762 No Penetration, ULC
10-77619 146.9 42.6 2839 2839 2839 No Penetration, URC
10-77620 147.2 42.3 2839 2838 2839 No Penetration, LRC
10-77621 147.0 41.9 2778 2777 2778 No Penetration, LLC
10-77622 146.9 41.9 2814 2813 2814 No Penetration, Center

Comments: Test Criteria: Test IAW NIJ 0108-01 “Protective Materials” Level 3. Impacts equally

spaced on a 8" shot circle. Velocity criteria is 2750 + 50 fps.

Sample PASSED test specifications.

Witness: Witness:




	10011211c 22886 Norplex Panel MC504BR Lot 4-12220-2-4 0 355' 4 0psf NIJ L2A  357 Mag 9mm Pass.pdf
	10011211b 22886 Norplex Panel MC504BR Lot 4-12220-2-4 0 402' 4 6psf NIJ L2  357 Mag 9mm Pass.pdf
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